
IMER U.S.A. Inc.

13 R/

MORTARMAN 360"A"

SPARE PARTS LIST
MORTARMAN 360"A" MORTAR MIXER

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

14 R/

MORTARMAN 360"A"

TABLE 1 Mixer drum and paddle assembly

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

15 R/

MORTARMAN 360"A"

TABLE 1 Mixer drum and paddle assembly-Mortarman 360
Ref. P.n. Description NOTES

1 2206763 REDUCTION GEAR
3 2218068 PETCOCK
4 2222035 BOLT 5739 M12x25
5 2222073 BOLT 5739 M10x35
6 2222076 BOLT 5739 M8x25
7 2223921 NUT M12
8 2224910 WASHER DEV.C72 Ø10
9 2226805 CONNECTOR FEMALE
10  2226800 CONNECTOR MALE
11  3210979 DRUM
12 3211100 DISCHARGE SAFETY GRATE
13 3211022 DISCHARGE OPENING
14 2236593 DRUM COLLAR
15 2223924 LOCK-NUT M6
16 3211012 DRUM SAFETY GRATE
17 2207750 SEAL
18 2222550 BOLT 5931 M12x35
19 2224380 WASHER 6593 Ø12x25
20 2224900 WASHER DEV.C72 Ø12
21  2250334 MIXER HEAD
22 3211025 TRIDENT PADDLE
23 2257710 CAP
24 2252604 MUSHROOM
25 2250916 INNER PADDLE COMPLETE
26 3211028 OUTER PADDLE COMPLETE
27 2222599 BOLT
28  2223655 NUT 5589 M10
29 2250918 OUTER PADDLE- ARM ONLY
30 2224771 WIPER PLATE
31 2250934 RUBBER WIPER
32 2250919 INNER PADDLE - ARM ONLY
33 2294770 WIPER PLATE
34 2250935 WIPER
35 2227220 CIRCLIP 3653 E/40
36 2204505 BEARING
37 3211026 SUPPORT ARM - TRIDENT
38 3206002 TRIDENT ONLY
39 2222016 BOLT 5739 M6x20
40 2253891 WIPER PLATE
41 2247873 WIPER
42 3211033 WIPER PLATE
43 3211036 WIPER
44 2253893 WIPER PLATE
45 2222002 BOLT 5739 M6x16
46 2201912 PIVOT SHAFT
47 2209952 COLLAR
48 2225150 SET SCREW 5927 M10x10
49 2209953 BUSHING
50 2222601 BOLT 5933 M10x30
51 2218069 NOZZLE
52 2225741 HOSE CLAMP
53 2226779 NIPPLE
54 2292356 WATER TUBE L=1.8 m
55 3206003 OIL SEAL RING
56 2288205 ADHESIVE LABEL

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

16 R/

MORTARMAN 360"A"

TABLE 2 Dump gate - Mortarman 360
Ref. P.n. Description NOTES

0.1 3211022 DUMP GATE COMPLETE
1  2288885 GRIP
2  2259893 ACTUATING ARM
3  2223807 NUT 5589 M16
4  2231301 SPRING
5  2237795 ACTUATOR
6  2209822 BUSHING
7  2222600 SCREW TSP 963-6x25
8  2225033 BASE PLATE
9  2292581 SEAL
10  2253863 BASE PLATE
11  2223924 LOCK-NUT M6
12  2223920 LOCK-NUT M10
13  2254015 ACTUATOR FRAME
14  2209821 BUSHING
15  2223006 BOLT
16 2223921 LOCK-NUT M12

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

17 R/

MORTARMAN 360"A"

TABLE 3 Wheel and suspension assembly
Ref. P.n. Description NOTES

1  3208128 AXLE

2 3210607 BOLT
3 3201789 WHEEL COMPLETE
4 2222142 BOLT 5737 M12X100 Z
5 3207392 NUT METALBLOC M12
6 2224380 WASHER 6593 D.12X25 Z

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

18 R/

MORTARMAN 360"A"

TABLE 4 Frame
Ref. P.n. Description NOTES

1 2222566 BOLT 5931 M12x80
2 2222016 BOLT 6950 M6x20
3 2216277 GASKET
4 2225745 CAP Ø 32 - 52
5 2222421 NUT M12
6 2226700 SLIP PIN
7 3211268 THREADED INSERT
8 2234861 TOW CHAIN
9 3210977 MAIN FRAME
10 3201044 BASE PLATE
11 2255211 TOW BAR
12 2256128 TELESCOPIC FOOT
13 3210978 JACK
14 2256550 ANCHOR PIN
15 2256600 ANCHOR PIN
16 2257706 CAP
17 3211087 CANOPY  230V-60

17.1 3211052 CANOPY  HONDA SC
18 2292298 QUICK CLIP
19 2292370 RUBBER HOSE
20 2223570 NUT 5588 M8
21 3211085

I.D. PLATE
  400V-60

21.1 3211051   HONDA
23 2288825 WASHER
24 2222513 BOLT
25 2235460 COTTER PIN M. 1"
26 2222056 BOLT 5739 M10x25
27 2259537 PROTECTION
28 2224340 WASHER Ø10x20
29 2223920 NUT M10

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

19 R/

MORTARMAN 360"A"

TABLE 5 Gearbox
Ref. P.n. Description NOTES

1  2223840 NUT 5589 - MB 42
2  2229602 KEY 10x8x50
3  2222530 ALLEN BOLT TCEI593 18x35 Z
4  2258007 DRIVE SHAFT HOUSING
5  2201161 DRIVE SHAFT
6  2228740 LOCATING PIN
7  2229549 KEY 10x8x30
8  2227260 CIRCLIP 3653 E/34
9  2235420 OIL LEVEL WINDOW
10  2204509 BEARING
11  2202517 CROWN GEAR
12  2204510 BEARING
13  2224140 WASHER 6593 Ø8X18
14  2222006 BOLT TE8.8 57398x30Z
15  2236735 GEAR BOX HALF M 21
16  2204550 BEARING
17  2229450 KEY 8x7x20
18  2202858 PINION GEAR
19  2202871 PINION GEAR
20  2229400 KEY 8x7x30
21  2202526 CROWN GEAR
22  2237256 SPACER
23  2216319 GASKET
24  2228820 LOCATING PIN
25  2215092 GEARBOX HALF
26  2207301 SEAL
27  2227270 CIRCLIP 3653 E/24
28 3211268 DRAIN PLUG

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

20 R/

MORTARMAN 360"A"

TABLE 7 ASSEMBLY OF MOTOR 400V 60HZ (1194583)

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

21 R/

MORTARMAN 360"A"

TABLE 7 ASSEMBLY OF MOTOR 400V 60Hz

Ref. P.n. Description NOTES
1 2224910 WASHER
2 2222425 BOLT AUTOFOR.TE 4,2X13
3 3211097 BELT AX70
4 3211095 PULLEY DP 250
5 3209690 BOLT DEV.C72 Ø5
6 2278707 PLUG
7 2222580 SREW DIN 4A M4X20
8 2223500 NUT 5588 M4
9 SWITCH
10 3211086 ADHESIVE LABEL
11 3211047 PROTECTION
12 2222851 SCREW
13      2224260 WASHER
14      2222735 SCREW

15      2224206 WASHER

16 ELECTRIC MOTOR 400V-60HZ KW.3
17      2205581 PULLEY

18      2223600 NUT
19 2224206 WASHER 6592 12X36X4
20 2222768 BOLT 5739 4S M12X90
21 2253164 MOTOR MOUNTING PLATE
22 2223700 NUT 5588 M12Z
23 2229340 KEY 8X7X50
24 3211072 LIMIT SWITCH
25 3201442 CABLE CLAMP PG.16
26 3201216 CABLE CLAMP PG.13.5
27 3211066 BOLT 7380 M6X16

28 CONDENSER
29 3211068 SUPPORT
30 3211065 SPANNER
31 3211067 PIN
32 3211064 SUPPORT
33 3211075 BOLT 7380 M6X40
34 3211091 SUPPORT
35 3211391 SHEATH

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

22 R/

MORTARMAN 360"A"

TABLE 8 Drive train Honda (1194555)

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

23 R/

MORTARMAN 360"A"

TABLE 8 Drive train Honda (1194580)
Ref. P.n. Description NOTES

01  2224910 WASHER Dev.C72 Ø10Z
02  2223920 NUT Autobl. M10
03  2222587 SCREW 5933 M8x20
04  2223500 NUT 5588 M4Z
05  2284805 THROTTLE CONTROL
06  2284398 THROTTLE CABLE SHEATH
07  2212120 INNER CABLE
08  2224140 WASHER 6593 Ø8 x18
09  2223700 NUT 5588 M12
10  2222054 BOLT TE 8.8 5739 12x80Z
11 3211057 MOTOR MOUNTINGPLATE
12  2222088 BOLT 5737 M8x40
13  2223923 LOCK-NUT  M8
14 MOTOR  GXV 270
15  2222146 BOLT TE 8.8 5739 10x30Z
16  2224260 WASHER 6593  Ø10x30Z
17  2224940 WASHER DEV.C 72  Ø8 Z
18  2221994 BOLT TE 8.8 5/16"x25 Z
19  2205529 PULLEY
20  3211073 BELT Ax82
21  3211047 CLUTCH COVER GUARD
22  2289357 CLUTCH COMPLETE
23  2224340 WASHER 6592 Ø10x20 Z
24  2221991 BOLT TE8.8UNF3/8"x60Z
25  2222776 BOLT TE/4S 5739 6x16 Z
26  2223924 LOCK-NUT AUTOBL.M6
27  2229845 KEY 4X 6.5 UNI 6606
28  3211072 SAFETY SWITCH  FD515
29 3211068 SUPPORT
30  2278090 CORD GRIP PG13.5
31  3211067 PIN

32  2292298 SPRING CATCH
33  2224951 WASHER Dev.Ø5
34  2222006 STOP BOLT 5739 M8x30
35  2223570 NUT 5588 M8
36  2237747 SPACER
37 2225796 CLAMP
38 3211075 BOLT 7380 M6x40
39 3211064 SUPPORT
40 3211066 BOLT 7380 M6x16
41 3211065 SPANNER
42 3209690 BOLT
43 3211391 SHEATH

ImerParts.com 
888-634-4289 
An iBuy Stores Company



IMER U.S.A. Inc.

24 R/

MORTARMAN 360"A"

TABLE 10 Frame extension kit (item 1194650 - OPTIONAL)
Ref. P.n. Description NOTES

1 3200457 FRAME EXTENSION
2 2227048 CHAIN
3 2226715 ANCHOR PIN

ImerParts.com 
888-634-4289 
An iBuy Stores Company




